CTi

wEHS
Report No.
F 5 B AL
Applicant

O

Address

RlUEi =

Test Report

A2190039541101003E o TR S S 1}
A2190039541101003E Page 1 of 4

SCEEM AL (GRHD ARAR

LIDA MICRON LNDUSTRY CO..LTD

H ] 5 ol el [X 5 A 465

NO.46TINGHE ROAD,SUZHOU LNDUSTRIAL PARK,JIANGSU PROVINCE,P.R.CHINA

DA UK i B i A5 B B B 3 1R IA

The following sample(s) and sample information was/were submitted and identified by/on the behalf of
the client

FEm AR BRIRES

Sample Name RIS

B2 R BRIERES /Fr oR

Material BRERES /# R

=R RE 2019.03.01

Sample Received Date Mar. 1, 2019

FE eI H 3 2019.03.01-2019.03.09

Testing Period Mar. 1,2019 to Mar. 9, 2019

Rl R FRAE 2 P BESR, XF Fr BRAT A it o B0 T ik By (NP) 32E 4700k

Test Requested As specified by client, to test Nonylphenol(NP) in the submitted sample(s).
AL A 3 A B 45 SR HZ T

Test Method/Test Result(s)

Please refer to the following page(s).
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No. 1996, Xinjingiao Road, Pudong New District, Shanghai,China
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Test Item(s) Test Method Equipment(s)

B £#US EPA 3550C:2007 & US EPA GC-MS
Nonylphenol(NP) 8270E:2017
Refer to US EPA 3550C:2007 &
US EPA 8270E:2017

KL R Test Result(s)
VRN H Tested Item(s) £E B Result it R MDL
Ty Nonylphenol(NP) N.D. 5 mg/kg
TR i/ FRALHE R SREV >N
Tested Sample/Part Description White powder

BYE:

Remark:

-N.D.= Rt ChTI7ikk i R)
-mg/kg =ppm= H I L —
-MDL = Method Detection Limit
-N.D. = Not Detected (<MDL )

-mg/kg = ppm = parts per million

Note:

internal quality control and product development etc.
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The testing data and result(s) in this report is(are) just for scientific research, education,

Hotline: 40

E-mail:info(

com  Complaint call:0755-

Complaint E-mail:complaint@cti-cert.com

¥,

N g

k

&R

asfing Ser
—



CTI
Hr 45 2

Test Report

WEHRS  A2190039541101003E W03 44
Report No.  A2190039541101003E Page 3 of 4
FEMFRFE Test Process
HEERTEET FAEH AR ER R
Weigh sampleandplace =9 Ezxtracted with ——
it ina thimhle organic solwvent Concentrate the extract
FACC-MSS#T HESEHTE EREEIEHRETERA
] Ilaleup with —  Transferthe extractintoa
Analyzed by GC-IS organicsolvent wolumetric flask
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Photo(s) of the sample(s)

***T&%%ﬂ{***

*** End of report ***
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75 B Statement:

Lo AR & A NS T B I Sk 5 T 4% = R
This report is considered invalid without approved signature, special seal and the seal on the perforation;
2. BEGEAERE S RIS E IR AL, WEE NN RS AT, CTIRZSEH B St
The sample(s) and sample information was/were provided by the client who should be responsible for the
autenticity which CTI hasn’t verified,
3. AR A SR 32 R S AT
The result(s) shown in this report refer(s) only to the sample(s) tested,
4. RACTIRIHFE, NG EHIAMR S
Without written approval of CTI, this report can’t be reproduced except in full;
5. kIR S PRI B SN ER ZE R, B O,
In case of any discrepancy between the English version and Chinese version of the testing reports (if
genrated), the Chinese version shall prevail.
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